CONTENT COPY OF ORIGINAL

My
— o Ministry of the Environment
z O nta r|0 Ministére de ’Environnement

AMENDED CERTIFICATE OF APPROVAL
INDUSTRIAL SEWAGE WORKS

NUMBER 3672-7S7KN7

Issue Date: August 21, 2009

Goldcorp Inc. / Goldcorp Canada Ltd.
Post Office Box, No. 2000

Balmertown, Ontario
POV 1CO

Site Location: Red Lake Mine
17 Mine Road
Red Lake Municipality, District of Kenora
Ontario, POV 1C0O

You have applied in accordance with Section 53 of the Ontario Water Resources Act for approval of:

For the the existing gold mine and mill complex, Red Lake Mine, operating at a planned average capacity of approximately
of 1,500 tonnes/day, this Certificate covers sewage works for the collection, transmission, treatment and disposal of
sewage from the Red Lake Mine Tailings Management Area (TMA), at a Rated Capacity of 30,000 m*/day, prior to its
discharge to the Balmer Lake, Balmer Creek and ultimately to the Chukuni River; and a permanent recycling system to
enable the re-use of Secondary Pond water for process water in the milling circuit at a maximum capacity of 2,500
m?/day, consisting of the following:

Proposed Works

Primary Pond Wetland (Phases I, 11 and III)

» Construction of a wetland treatment system within the Primary Pond with a total approximate area of 11 hectares.
Designed to improve the natural degradation of ammonia within the system, the wetlands are to be constructed in three
(3) phases over several years based on the performance of previous phases. The estimated water depth of 0.1 to 0.2 m,
all as per the Wetland Design Report.

o Construction of low height perimeter dykes sorrounding the wetland cells to optimize treatment and retention time. The
proposed internal cells are approximately 30 m in width and are to be separated by internal structures. The dykes are
designed to have a maximum height and crest width of 1.0 m and 4.0 m respectively, with minimum 2H:1V slopes.

o Installation of one (1) open channel flow monitoring device at the entrance of the wetland treatment system.

Tailings Area #2 Wetland (Phase IV)
o Construction of a wetland treatment system on the natural height of ground between Dyke #1 and Dyke #2 with a total

approximate area of 12 hectares. The wetland is to be constructed in phases over several years based on the
performance of previous phases.

o Construction of low height perimeter dykes sorrounding the wetland cells to optimize treatment and retention time. The
proposed internal cells are approximately 30 m in width and are to be separated by internal structures. The dykes are
designed to have a maximum height and crest width of 1.0 m and 4.0 m respectively, with minimum 2H:1V slopes.

Others
All other controls, electrical equipment, instrumentation, piping, pumps, valves and appurtenances essential for the

proper operation of the aforementioned sewage works.

all in accordance with the following submitted supporting documents:



CONTENT COPY OF ORIGINAL

1. An application package document that includes Application for Approval of Industrial Sewage Works submitted by
David Gelderland, of Red Lake Gold Mines, dated January 7, 2009.

2. Design Details for Red Lake TMF Wetlands - Red Lake Complex Tailings Management Facility (Wetland Design
Report), prepared by AMEC Eatch and Environmental, dated December 23, 2009.

3. Ammonia Reduction Strategy Report, prepared by AMEC Eatch and Environmental, dated May 28, 2008.

4. Letter from David Gelderland of Goldcorp to Edgardo Tovilla, of the MOE dated June 4, 2009, with calendar for
completion of the works Phases I to IV included in this Certificate.

The above-noted “Proposed Works” are to be operated with the "Existing Works" described as follows:

Existing Works

Existing Works approved under CofA 4547-7GUJ9D, issued on August 11, 2008, consisting of modifications to several
structures in the Tailings Management Area (TMA) in order to increase the storage capacity for water and solids prior
to its discharge to the Balmer Lake; and the implementation of a permanent recycling system to enable the re-use of
Secondary Pond water for process water in the milling circuit; and consisting of the following Works:

Tailings Management Area (TMA)
Dyke # 1

Raising Dyke #1 by 2.1 m to an elevation of 371.0 masl, for its of approximate length of 800m, including the installation
of a non-woven geotextile, a new emergency spillway at an elevation of 370.5 masl, and the installation of corrugated
steel culvert with water levels regulated by the use of a new stop log control inlet weir to the north of the existing
culvert, and including the decommissioning of the existing system once it is no longer functional;

East End Dam

Conversion of the East End Access Road approximately 100 m long, which currently diverts runoff flows from an
upstream catchment area of over 400 hectares to the Diversion Channel, to an engineered dam known as the East End
Dam, including raising the crest of the structure by 1.3 m to an average elevation of 371.7 masl, including the
installation of a swale at the far north end of the proposed East End Dam to prevent upstream runoff flows entering the
expanded TMA, and designed for including the % the Probable Maximum Precipitation (PMP) 24 hour event using the
SCS type 2 distribution with peak flows from the East Drainage Area of 30 m?/s.

Tailings Area 1 North Dam

Conversion of a portion of the Diversion Channel Road between Dyke #1 and the proposed East End Dam into an
engineered dam that will be named the Tailings Area 1 North Dam, including raising the approximately 1,100 m long
proposed Tailings Area 1 North Dam about 1.40 m to a highest elevation of 371.7 masl near the proposed East End Dam
and the lowest elevation of 371.0 masl near Dyke 1, with all construction taking place within the existing the current
TMA footprint.

Dyke #2 Spillway

Raising of the Emergency Spillway in the existing Dyke #2 by 0.6 m (completed in 2007) to an elevation from 366.3 to
366.9 masl, and keeping the Dyke #2 average crest elevation at 367.4 masl, creating an expanded pond with an
approximate volume of 1.3 million m3, with liquid effluent discharging into the Primary Pond through a corrugated steel
culvert with water levels regulated by a stop log control inlet.

Water Recycling System
Installation of a permanent water recycling system to reduce the volume of water entering the TMA, consisting of a

double walled pipeline running from the Secondary Pond to the main mine site tied into an existing line to feed the milling
circuits, equipped with a submersible pump in the Secondary Pond rated at a maximum capacity of 2,500 m3/day; and;

Others
All other controls, electrical equipment, instrumentation, piping, pumps, valves and appurtenances essential for the
proper operation of the aforementioned sewage works.

all in accordance with the following submitted supporting documents:



CONTENT COPY OF ORIGINAL

1. An application package document that includes Application for Approval of Industrial Sewage Works submitted by
David Gelderland, of Red Lake Gold Mines, dated April 21, 2008.

2. “2008 Impoundment Upgrade Recommendations and Construction Design Report, Red Lake Complex, Balmertown,
ON” (including the hydrological and geotechnical assessments) submitted by Goldcorp Inc., and prepared by AMEC
Earth & Environmental of Burnaby, B.C., and signed by Steve Rice, P.Eng., registered in Ontario, dated April 21, 2008.

Existing Works approved under CofA 1105-72TNSS issued on May 25, 2007, consisting of alterations to sewage works
comprising of the physical-chemical treatment system to treat TMA effluent of the Red Lake Mine at a Rated Capacity
0f 30,000 m*/day and consisting of the following Existing Works:

Chemical Storage and Feeding - Primary Coagulant
A coagulant feed system consisting of two (2) 47,000 L capacity liquid coagulant storage tanks, one (1) 3,700 L day

tank, two (2) (one duty, one standby) chemical feed metering pumps, and chemical feed line to the raw water header
upstream the static mixer;

Coagulant Aid for Clarification
One (1) dry polymer preparation system with three (3) (two duty, one standby) chemical feed metering pumps, and

chemical feed lines to the two package treatment units injection chambers;

Coagulant Aid for Thickening
One (1) dry polymer preparation system with two (2) (one duty, one standby) chemical feed metering pumps, and

chemical feed lines to the flocculation chamber of the sludge thickener;

Ammonia Treatment (Trial Works)

Establishment either of the two options listed here to reduce ammonia concentrations in the treated effluent discharge
from the Works:

a set of windmills/compressors to aerate the secondary pond and/or primary pond water for ammonia reduction prior to
its transfer to the physical-chemical treatment system for further treatment;

use of a set of submerged "Aquamats" and a set of aeration headers with blowers installed in the secondary pond and/or
primary pond for ammonia reduction; and,

Others
All other controls, electrical equipment, instrumentation, piping, pumps, valves and appurtenances essential for the
proper operation of the aforementioned sewage works.

all in accordance with the following submitted supporting documents:

1. An application package document that includes Application for Approval of Industrial Sewage Works submitted by
David Gelderland, of Red Lake Gold Mines, dated April 11, 2007, a Pilot Test report prepared by John Meunier, Veolia

Water Solutions & Technologies, dated March 2007.

2. Electronic mail correspondences dated May 8 and May 15, 2007, from Mr. David Gelderland of Red Lake Gold
Mines, providing additional process information and comments on the draft Certificate.

3. Electronic mail correspondence dated May 28, 2007, from Mr. David Gelderland of Red Lake Gold Mines, providing
a copy of the Master Business Licence to inform the Ministry of the change in the ownership name from Goldcorp Inc.,
to Red Lake Gold Mines.

Existing Works approved under CofA 8559-6RGQVW issued on July 18, 2006, consisting of’

Raw Sewage Pumping Station
A raw sewage pumping station consisting of the following:

a Secondary Pond water pumping station consisting of two (2) vertical shaft pumps, mounted on a platform at the end
of a road extending in the Secondary Pond of the TMA, each rated at 174 L/s against 24.9 m Total Dynamic Head



CONTENT COPY OF ORIGINAL

(TDH); and
a 500 mm diameter pipe from the pumping station to the treatment plant building.

Treatment System
A treatment system consisting of the following:
Mixing.
An in-line static mixer, 450 mm diameter;
Flocculation/Clarification.
Two (2) package flocculation/clarification treatment units, each rated at 15,000 m3/day and each consisting of the
following:
- one (1) rapid mixing basin;

- one (1) injection chamber;
- one (1) maturation chamber;

- one (1) high rate ballasted settling basin complete with inclined tube settlers having a sedimentation rate of 42.1
m/hr; and

- four (4) sand recirculation pumps and four (4) hydrocyclones.
Sludge Thickening.
One (1) sludge thickener consisting of a flocculation basin where the sludge is mixed with a polymer, a lamella settling
zone where the sludge is allowed to settle and the supernatant discharged back to the Primary Pond of the TMA.
pH/Alkalinity Adjustment.
A standby system suitable for seasonal pH adjustment with soda ash, caustic soda, or lime if required.
Oxidation
Potassium permanganate feed system consisting of one (1) saturator and two (2) (one duty, one standby) chemical feed
metering pumps, each rated at a flowrate of 46 L/hr, and chemical feed line to the raw water header upstream the static
mixer.
Process Instrumentation

- one (1) continuous turbidity meter located on the inlet header to the water treatment plant;

- two (2) continuous turbidity monitors located on the clarifier discharge; and

- two (2) continuous pH metres located in the clarifiers.
Sludge Lagoons
Sludge from the thickener to be discharged to one of the two lagoons, each having an area of approximately 8,670 m?
to condition the sludge through a freeze thaw cycle and provide sludge storage. The supernatant from the sludge ponds
to be discharged to the tailings pond with the sludge residing in the sludge pond.
Effluent Recirculation
Treated effluent from the treatment system which does not meet discharge criteria shall be automatically diverted from
the discharge location and recirculated through a pipeline to the primary pond.
Effluent Discharge Location
Creation of a new final discharge location for treated effluent from the physical-chemical treatment system “G2”
discharging directly into Balmer Lake.
SCADA
One Supervisor Control and Data Acquisition (SCADA) system connected to all equipment PLC units to be located in
the control room of the treatment plant building. Control of the plant shall be available in the plant building as well as
from remote locations in the mill central control room.
Others
All other controls, electrical equipment, instrumentation, piping, pumps, valves and appurtenances essential for the
proper operation of the aforementioned sewage works.

all in accordance with the following submitted supporting documents:

1. An application package document that includes Application for Approval of Industrial Sewage Works submitted by
James Parker, P.Eng. of Goldcorp Inc. dated March 31, 2006, a Design Brief prepared by CH2ZMHILL dated March

2006, and other supporting attachments; and



CONTENT COPY OF ORIGINAL

2. Contract Specifications prepared by CHZMHILL dated March 2006.

Existing Works approved under CofA 4-0059-86-918 issued on August 8, 1991, consisting of:

Modifications to the existing tailings and wastewater treatment and control system serving the existing gold mine and
mill complex rated at approximately 770 tonnes per day and operating at a planned average throughput of approximately
545 tonnes per day, and enhancements to enable the service of a gold mine mill complex rated at approximately 1,200
tonnes per day, with a maximum operating capacity of 1,500 tonnes per day, as follows:

one (1) slurry-type INCO SO2/Air Wastewater Treatment System to service the 1,200 tonnes per day gold mine mill
complex consisting of two (2) cyanide destruction and heavy metal (including arsenic) precipitation reaction tanks
equipped with agitator mixers, a process air compressor (blower) delivering oil free air, a lime mixing tank and feed
pump, liquid sulphur dioxide (SO2) storage and metering system, and a ferric sulphate system with mixing and delivery
tanks and two (2) metering pumps, with the treated effluent flowing by gravity to the existing final tailings pump box;
operation of low permeability north and south secondary tailings pond dams (contaminating graded sand and gravel filter
zones and a soil (tailings) liner) at an elevation of 3034.2 meters (mine datum elevation) with maximum operating water
level of approximately 3033.2 meters (mine datum elevation), thereby providing a minimum freeboard of approximately
1 meter, with an emergency spillway in the north end of the north dam;

operation of Dyke #1 at an elevation of 3039.7 meters (mine datum) with a low permeability upstream face (clay liner)
to decrease seepage through the dyke and increase effluent storage capacity, equipped with an emergency spillway at
the north end of the dyke, with liquid effluent discharging into the Tailings Area 2 Pond through a corrugated steel
culvert, with water levels regulated by use of stop log control inlet, and the toe of the tailings beach to be below the
crest of the diversion ditch access road to prevent discharges into the diversion channel located on the north side of the
tailings area;

operation of Dyke #2 at an elevation of 3037.7 meters (mine datum) with a low permeability upstream face, equipped
with an emergency spillway at the north end of the dyke and having a final crest width of 10 meters, providing a pond
with an approximate water storage volume of 625,000 cubic meters, with liquid effluent discharging into the primary